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 HUIZHOU  LEE HING TEXTILE LIMITED  

 NANYANA  ROAD,SHIWAN TOWN,BOLUO COUNTY ,HUIZHOU  CITY  

 
 The following sample(s) was/were submitted and identified on behalf of the client as:  

 Sample Description : 100%polyester fabric/S09143AD in Whiter  

 
 Sample Color : (A)Whiter  

 Composition : (A)100%Polyester  

 Manufacturer : HUIZHOU  LEE HING TEXTILE LIMITED  

 Supplier : HUIZHOU  LEE HING TEXTILE LIMITED  

 Country of Origin : China  

 
 
 Sample Receiving Date : Jul 17, 2020  

 Testing Period : Jul 17, 2020 - Jul 28, 2020  

     
 Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the 

sample(s) tested, for further details, please refer to the following page(s). 
 

 
 Test Performed : Selected test(s) as requested by applicant   

 
 
 

Signed for and on behalf of 
 

 

SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch 
 

      

 

 

    

     

      

 

Lily Wang (Account Manager) 
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Test Result 
 
The below test was conducted in SGS SHANGHAI LAB 
 
 Deodorization Of Textiles - Measurement Using Gas Detector Tube  
 
(ISO 17299-2:2014; Preconditioning: 20 °C and 65% R.H. for 24 hours 
Test conditions: Air temperature: 20 °C; Relative humidity: 65% R.H. 
Size of test specimen: 100 cm square) 

 

 
As Received 

 

 
Initial concentration of odor gas: Ammonia,100 μL/L 

 

    
 - Unit 

 

(A)  

Reduction Rate % 98.8  
 

  

    
 Note: 
Reduction rate (%) = 100% x (Concentration of testing gas in blank after 2 hrs – Concentration of testing gas in 
specimen after 2 hrs) / Concentration of testing gas in blank after 2 hrs. 
  
Remark: 
1. Detection limit: 10 μl/l 
2. Higher the reduction rate, better the deodorization properties of the fabric. 
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 Sample Photo  
  

 

  

 
***End of Report*** 
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